ssamonias. FCC RADIO TEST REPORT Report No. : FG001212

LTE Band 48C

QPSK 16QAM

Lowest Channel / 20MHz+20MHz Lowest Channel / 20MHz+20MHz

ctrum s vectrum &
Ref Level 30.00 cbm  Offset 20,00 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 20.00 & = RBW 1 MHz
o Att 30de SWT  1i4ps @ VBW 3MHz  Made Auto FFT o Att a0dE SWT  1l4ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 23.60 dBm
- s . - . A, A 3.5746950 GHz]
7 i ] 26.00 dB)| 7 T ndB v ™\ 26.00 dB|
w0 / W 39.960000000 MHZ, 0d { Bu 39.960000000 MHZ|
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CF 9.5699 GHz 1001 pts Span 80.0 MHz CF 9.5699 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 3.585165 GHz 23,39 dam nd8 down 39,95 MHz ML 3.574695 GHz 23,68 dam nd8 down 39,06 MHz
T1 1 3,54992 GHz -1.95 dBm nd8 26.00 dB T1 L 3.54992 GHz -3.39 dBm nd8 26.00 dB
T2 1 3,58988 GHz -3.51 dBm Q factor 89.7 T2 1 3.58988 GHz -2.07 dBm Q factor 89.5
L I 4 [S JL 4 -

Middle Channel / 20MHz+20MHz Middle Channel / 20MHz+20MHz

& =
Ref Level 30.00 GBm  Offset 20,00 OB & RBW 1 MHz RefLevel 30.00 dbm  Offset 20,00 db @ RBW 1 MHz
o att 30d8 SWT  11.4ps @ VBW 3MHz  Made Auto FFT o att 30de SWT  1l4ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
@19k Max |
MiL1] 22.60 dbm) 24.02 dbm|
b - - 3.6082970 GHz A . N 3.6926720 GHz
e 7 R 7 iV 26.00 dB & A A i \ 26.00 dB
04 / | Bu | 39.960000000 MHZ| 04 ! il By 40.040000000 MHz
T Q factor 90.3] ) Q factor 90.7]
od 0 Ir
-0 d -10 di F
20 d 20 di |
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3 A e —— o L
40 d 40d
50 d S0 d
60 d -60 di
CF 3.625 GHz 1001 pts Span 80.0 MHz CF 9.625 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 3.608297 GHz 22,69 dBm nd8 down 39,95 MHz ML 3.532672 GHz 24,32 dBm nd8 down 40,04 WAz
T1 1 3.60502 GHz -3.03 dBm nd8 26.00 dB T1 L 3.60494 GHz -1.15 dBm nd8 26,00 d8
T2 1 364498 GHz -3.07 dBm Q factor 90.3 T2 1 3.64498 GHz -1.00 dBm Q factor 90.7
L I 4 [S JL 4 -
s vectrum &
Ref Level 30.00 cbm  Offset 20,00 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 20.00 & = RBW 1 MHz
o Att 30de SWT  1i4ps @ VBW 3MHz  Made Auto FFT o Att a0dE SWT  1l4ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
MI[1] T 3.27 dBm MI[1] 23.17 dBm)|
X : 3 3.6741 "
A de PR 3.6964040 GHz £ e AP 3.6742660 GHZ]
20 7 7 7 Yu}ms u ™ 26.00 dB| 20 7 T e N 26.00 dB|
10d [ Bw l‘ 39.800000000 MHZ| 104 I Bw Y 40.040000000 MHz
7 Q factor )} 92.9 1 Q factor | 91.8
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/ Ll ) \
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40 df 40 de
50 d S0 d
60 d -60 di
CF 3.6001 GHz 1001 pts Span 80.0 MHz CF 9.6001 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 3.606404 GHz 23,27 dam nd8 down 39.8 MHz ML 3.574266 GHz 23,17 dBm nd8 down 40,04 WAz
T1 1 3.6602 GHz -1.86 dBm nd8 26.00 dB T1 L 3.66012 GHz -4.03 dBm nd8 26,00 d8
T2 1 3.7 GHz -1.73 dBm Q factor 92.9 T2 1 3.70016 GHz -3.27 dBm Q factor 91.8
L I 4 - [S JL 4 -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG001212

LTE Band 48C

64QAM

Lowest Channel / 20MHz+20MHz

N/A

5 rum

&

Ref Level 30.00 dém
lo Att 30 dB
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Offset 20,00 d& & RBW 1 MHz
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Marker
Type | Ref | Tre |
M1 1

X-value 1 Y-value
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-3.10 dBm
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40,04 MHz
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Middle Channel / 20MHz+20MHz

N/A

rum 2
Ref Level 30.00 GBm  Offset 20,00 0B & RBW 1 MHz
jo ALt 30d8 8SWT 11.4 ps @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100
@ 1Pk Max
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Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 3.636269 GHZ 24,73 dam ndB_down 39.8 MHz
TL 1 3.6051 GHz -0.97 dBm nd8 26.00 dB
T2 1 36449 GHz -1.20 dBm Q factor 91.4
L L J -

Highest Channel / 20MHz+20MHz

N/A

&

SEGL Count 100/100

Ref Level 30.00 dém  Offset 20,00 dé & RBW 1 MHz
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Marker
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22,83 dBm
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26.00 d8
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG001212

Occupied Bandwidth

Mode ‘ LTE Band 48C : 99%0OBW(MHz)
QPSK

BW 5MHz+20MHz 10MHz+20MHz 15MHz+20MHz 20MHz+5MHz
Lowest CH - - - -
Middle CH - - - -
Highest CH - - - -

BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Lowest CH - - 37.80 -
Middle CH - - 37.80 -
Highest CH - - 37.72 -

Mode LTE Band 48C : 99%0BW(MHz)
16QAM

BW 5MHz+20MHz 10MHz+20MHz 15MHz+20MHz 20MHz+5MHz
Lowest CH - - - -
Middle CH - - - -
Highest CH - - - -

BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Lowest CH - - 37.64 -
Middle CH - - 37.88 -
Highest CH - - 37.80 -

Mode LTE Band 48C : 99%0BW(MHz)
64QAM

BW 5MHz+20MHz 10MHz+20MHz 15MHz+20MHz 20MHz+5MHz
Lowest CH - - - -
Middle CH - - - -
Highest CH - - - -

BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Lowest CH - - 37.80 -
Middle CH - - 37.88 -
Highest CH - - 37.80 -

TEL : 886-3-327-3456 CA MIMO2&4
FAX : 886-3-328-4978 Page Number : A48C-4 of 16




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG001212

LTE Band 48C

QPSK

16QAM

Lowest Channel / 20MHz+20MHz

Lowest Channel / 20MHz+20MHz

Ref Level 30

crum ) =

.00 dém  Offset 20,00 db & RBW 1 MHz

pearum | (=

Ref Level 20,00 dém  Offset 20.00 db & RBW 1 MHz

o Att 30de SWT  1i4ps @ VBW 3MHz  Made Auto FFT o Att a0dE SWT  1l4ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
23.70 dBm)| ™M1[1] ) 25.94 dBm
A 3.5871630 GHz| P! o 3.5822080 GHz|
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¥ S 17 37.802197802 MHZ| ] v 7 o e \\ 37.642357642 MHz
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40 df -40 di
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&nd -60 di
CF 9.5699 GHz 1001 pts Span 80.0 MHz CF 9.5699 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 3.587163 GHz 23,70 dBm ML 3.582208 GHz 25,94 dBm
T1 1 3.5510389 GHz 17.58 dBm Oce Bw 37.802187802 MHz T1 L 3.5511987 GHz 16.96 dBm Oce Bw 37.642357642 MHZ
T2 1 3.5888411 GHz 18.11 dam T2 1 3.5888411 GHz 19.08 dam
L I 4 [S JL 4 -

Middle Channel / 20MHz+20MHz

Middle Channel / 20MHz+20MHz

= [=
Ref Level 30.00 GBm  Offset 20,00 OB & RBW 1 MHz RefLevel 30.00 dbm  Offset 20,00 db @ RBW 1 MHz
o att 30d8 SWT  11.4ps @ VBW 3MHz  Made Auto FFT o att 30de SWT  1l4ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
i1l 23.08 dBm) o MLl 23.68 dbm)
P h.S 3.6317930 GHz T1 A FRM T 3.6282770 GHz
> A A - WL ™ pn, 3. ;
20 T T S ""!I 37.802197802 MHz, ® k% e Brk! \r\ 37.882117882 MHZ|
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CF 3.625 GHz 1001 pts Span 80.0 MHz CF 9.625 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 3.631793 GHz 23,08 dam ML 3.528277 GHz 23,68 dm
T1 1 3.6061339 GHz 17.62 dBm Oce Bw 37.802187802 MHz T1 L 3.6060589 GHz 16.66 dBm Oce Bw 37.882117882 MHZ
T2 1 3.6439411 GHZ 18.28 dem T2 1 3.5439411 GHz 17.94 dom
L L J L L J [

Highest Channel / 20MHz+20MHz

Highest Channel / 20MHz+20MHz

s pectrum &
Ref Level 30.00 cbm  Offset 20,00 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 20.00 & = RBW 1 MHz
o Att 30de SWT  1i4ps @ VBW 3MHz  Made Auto FFT o Att 30de SWT  1l4ps @ VBW 3MHz  Mode auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
1 ™M1[1] 22.22 dBm)| 22.98 dBm
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CF 3.6801 GHz 1001 pts Span 80.0 MHz CF 3.6801 GHz 1001 pts Span B0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 3660471 GHZ 22,22 dBm ML L 3.663636 GHz 22,98 dam
TL 1 36611539 GHz 18.04 dBm Oce Bw 37.722277722 MHz T1 L 3.6612389 GHz 16.07 dBm Oce Bw 37.802197802 MHZ
T2 1 3.6988812 GHz 16.69 dBm T2 1 3.5990411 GHz 18.29 dBm
L I 4 - [S JL 4 -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG001212

LTE Band 48C

64QAM

Lowest Channel / 20MHz+20MHz N/A

Ref Level 30.00 dém  Offset 20,00 dé & RBW 1 MHz

lo Att 30ds SWT  1l.4ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100
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CF 9.5699 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 3.560869 GHz 22,67 dBm
T1 1 3.5510399 GHz 17.15 dBm Oce Bw 37.802187802 MHz
T2 1 3.5888411 GHz 17.43 dam

Middle Channel / 20MHz+20MHz N/A

Ref Level 30.00 cBm  Offset 20.00 0B & RBW 1 MHz

o Att 30 de SWT 114 ps @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100

@17k Max
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CF 3.625 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 3.633072 GHz 23.16 dBm
T1 1 3.6061389 GHz 17.07 dBm Oce Bw 37.882117882 MHz
T2 1 3.644021 GHz 17.62 dam

Highest Channel / 20MHz+20MHz N/A

a
Ref Level 30.00 cbm  Offset 20,00 db = RBW 1 MHz
o Att 0B SWT  lidus @ VBW 3IMHz  Mode Auto FFT
SGL Count 100/100
(@ 17k M
MI[1]n 22.72 dBm)|
20 a8 r X . 3.6921680 GHz
Fad SN “Oce B 37.802197802 MHz|
10d +
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CF 3.6001 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 3.602168 GHz 22,72 dBm
T1 1 3.6611539 GHz 16.63 dBm Oce Bw 37.802157802 MHz
T2 1 3.6089611 GHZ 16.84 dam
L L J A

TEL : 886-3-327-3456 CAMIMO2&4
FAX . 886-3-328-4978 Page Number 1 A48C-6 of 16




ssamonias. FCC RADIO TEST REPORT

Report No. : FG001212

Power Density

Mode ‘ LTE Band 48C : Conducted Power Density (dBm/MHz)
QPSK

BW 5MHz+20MHz 10MHz+20MHz 15MHz+20MHz 20MHz+5MHz
Lowest CH - - - -
Middle CH - - - -
Highest CH - - - -

BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Lowest CH - - 14.55 -
Middle CH - - 14.56 -
Highest CH - - 14.60 -

16QAM

BW 5MHz+20MHz 10MHz+20MHz 15MHz+20MHz 20MHz+5MHz
Lowest CH - - - -
Middle CH - - - -
Highest CH - - - -

BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Lowest CH - - 15.83 -
Middle CH - - 15.12 -
Highest CH - - 15.22 -

64QAM

BW 5MHz+20MHz 10MHz+20MHz 15MHz+20MHz 20MHz+5MHz
Lowest CH - - - -
Middle CH - - - -
Highest CH - - - -

BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Lowest CH - - 15.71 -
Middle CH - - 15.58 -
Highest CH - - 14.89 -

TEL : 886-3-327-3456 CA MIMO2&4
FAX : 886-3-328-4978 Page Number : A48C-7 of 16




ssamonias. FCC RADIO TEST REPORT Report No. : FG001212

Mode LTE Band 48C : EIRP Power Density (dBm/MHz)
QPSK

BW 5MHz+20MHz 10MHz+20MHz 15MHz+20MHz 20MHz+5MHz
Lowest CH - - - -
Middle CH - - - -
Highest CH - - - -

BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Lowest CH - - 27.75 -
Middle CH - - 27.76 -
Highest CH - - 27.8 -

16QAM

BW 5MHz+20MHz 10MHz+20MHz 15MHz+20MHz 20MHz+5MHz
Lowest CH - - - -
Middle CH - - - -
Highest CH - - - -

BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Lowest CH - - 29.03 -
Middle CH - - 28.32 -
Highest CH - - 28.42 -

64QAM

BW 5MHz+20MHz 10MHz+20MHz 15MHz+20MHz 20MHz+5MHz
Lowest CH - - - -
Middle CH - - - -
Highest CH - - - -

BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Lowest CH - - 28.91 -
Middle CH - - 28.78 -
Highest CH - - 28.09 -

Antenna Gain 13.2 dBi
Limit 37dBm / MHz
Result Pass
TEL : 886-3-327-3456 CA MIMO2&4
FAX : 886-3-328-4978 Page Number : A48C-8 of 16




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG001212

LTE Band 48C

QPSK

16QAM

Lowest Channel / 20MHz+20MHz

Lowest Channel / 20MHz+20MHz

Spectrum t“‘? Spectrum l"%‘
Ref Level 30.00 GBm  Offset 21,70 0B @ RBW 1 MHz RefLevel 20.00 dBm  OFfset 21,70 db e RBW 1 MHz
o Att 30de  SWT 17us @ VBW 3 MHz  Mode Auto FFT o Att a0ds SWT 1745 @ VBW 3 MHz  Mode Auto FFT
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Middle Channel / 20MHz+20MHz

Middle Channel / 20MHz+20MHz

Spectrum K Spectrum &
Ref Level 30.00 Bm  Offset 21.70 0B & RBW 1 MHz Ref Level 30.00 0Bm OFfset 21.70 0B w RBW 1Mz
fo Att 30d8 SWT 17 ps @ VBW 3 MHz  Mode Auto FFT po Att 30de SWT 17 ps @ VBW 3 MHz  Mode Auto FFT
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Highest Channel / 20MHz+20MHz

Highest Channel / 20MHz+20MHz

Spectrum

Ref Level 30.00 dém  Offset 21,70 dBé & RBW 1 MHz
lo Att 0ds SWT 17 ps @ YBW 3 MHz
SEGL Count 100/100

=

Mode Auto FFT

Spectrum

Ref Level 20,00 dém  Offset 21.70 db & RBW 1 MHz
ko Att a0 dE SWT 17 ps @ YBW 3 MHz
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3.694730 GHz 3.662120 GHz
20 = 20 (1
e | Pt = N Lo
10 i 4 10 T I
| ' l J |
0d I } 0d "
10 - 10 J |
20 d l‘ !l o | ‘I
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ssamonias. FCC RADIO TEST REPORT Report No. : FG001212

LTE Band 48C
64QAM

Lowest Channel / 20MHz+20MHz

Ref Level 30.00 dém  Offset 21,70 dBé & RBW 1 MHz

lo Att 30ds  SWT 17 ps @ VBW 3 MHz  Mode Auto FFT
SEGL Count 100/100

(@ 1~m AvgPwr
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8

o att 30 dB 17 ps @ VBW 3 MHz  Mode Auto FFT
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Highest Channel / 20MHz+20MHz N/A

Spectrum b
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG001212

Conducted Band Edge

LTE Band 48C / 20MHz+20MHz

QPSK

Lowest Band Edge / Full RB

Middle Band Edge / Full RB

Spectrum
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SGL Count_100,/100
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3.530 GHz 1.000 MHz 3.53965 GHz -37.81 dBm
3.540 GHz 1,000 MHz 3.54896 GHz -35.03 dBm
3.540 GHz £00.000 kHz 3.54994 GHz -29,00 dém
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3.590 GHz £00.000 kHz 3.59005 GHz -30,32 dem
3.581 GHz 1,000 MHz 3.59113 GHz -33.57 dBm
3.600 GHz 3.640 GHz 1,000 MHz 3.60020 GHz -37,50 dBm -12.90 dB
2 ia
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3.530 GHz 00 GHz 1.000 MHz 3.58985 -30.89 dBm -14.89 dB
3,500 GHz 1,000 MHz 3.59789 -37.87 dbm 24,97 dB
3,599 GHz S00.000 kHz 3.59996 -40.08 dBm -27.08 di.
3,600 GHz 100.000 kHz 3.62635 4.37 dBm -25.63 dB
32,650 GHz 500.000 kHz 3.65038 GH2 -39.56 dBm -26.56 dB
3,651 GHz 1,000 MHz 3.65113 GHz -37.20 dém 24,20 dB
3,660 GHz 1,000 MHz 3.66015 GHz -40.52 deém -15.62 dB
-
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3.610 GHz 1.000 MHz 3.64822 GHz 37,34 dbm
3.650 GHz 1.000 MHz 3.65887 GHz -34.16 dBm
3.659 GHz 500,000 kHz 3.65859 GHz -30,71 dBm
3.660 GHz 100,000 kHz 3.68155 GHz 4.23 dBm
3.700 GHz 500,000 kHz 3.70000 GHz -28.57 dém
3.701 GHz 1,000 MHZ 3.70113 GHz -24,20 dBm
3.710 GHz 1,000 MHz 3.71015 GHz -38.03 dBm
3.720 GHz 3.750 GHz 1.000 MHz 3.72015 GHz -41.79 dBm
—
L JL J

TEL : 886-3-327-3456
FAX . 886-3-328-4978

CAMIMO2&4

Page Number 1 A48C-11 of 16




ssamonias. FCC RADIO TEST REPORT

Report No. : FG001212

LTE Band 48C / 20MHz+20MHz

Lowest Band Edge / Full RB

Channel Power -40.50dBm<-40dBm(Pass)

Spectrum t"é’ Spectrum
Ref Level 25.00 dam  Offset 21.70 d& Mode Autc Sweep Ref Level 30.00 cbm  Offset 21.70 db = RBW 10 kHz
SCL Count 100/100 o Att 20de @ SWT  100ms @ VBW 30kHz Mode Auto Sweep
(@7 cvgPwr SGL Count 100/100
20 d @ 1Rm AvgPur
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30 de
40 dBm— m— =S — — -10
-50 -20d
-60
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-70 dBm
Start 3.5 GHz 1508 pts Stop 3.64 GHz 40 df
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit 50
3.500 GHz E] 1.000 MHz 3.52837 GHz 38,86 dBm 200,00 dB
3.530 GHz 1.000 MHz 3.53906 GHz -37.05 dBm -200.00 dB, |ag Ay gt gt _ _
3.540 GHz 1,000 MHz 3.54896 GHz -33,58 dBm -200.00 dB
3.540 GHz 3.550 GHz £00.000 kHz 3.54998 GHz -28.72 dBm -200.00 d&
3.550 GHz 3.580 GHz 100,000 kHz 3.57754 GHz 5,77 dbm -200.00 dB CF 9.52037 GHz 691 pts Span 2.04 MHz
3.590 GHz 3.501 GHz 500.000 kHz 3.59003 GHz -31.16 dBm -200.00 dB “hanmel Povier
3.581 GHz 3.600 GHz 1,000 MHz 3.59104 GHz -35,02 dBm -200.00 dB 3
3.600 GHz 3.640 GHz 1,000 MHz 3.60020 GHz -38.61 dBm -200.00 dB Bandwidth 1.00 MHz Power -40.50 dBm Tx Total -40.50 dBm
L JL J [ L JL — i
Spectrum L? Spectrum L?

Ref Level 25.00 dam  Offset 21.70 d&
SGL Count 100/100
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Start 3.53 GHz 1807 pts Stop 3.72 GHz

Spurious Emissions

Rangelow | RangeUp | RBW | Freguenc |  Powerabs |
3.530 GHz 3.590 GHz 1.000 MHz 3.58955 GHz -30.22 dBm
3.500 GHz 3.599 GHz 1,000 MHz 3.59896 GHz -36.89 dBm
3.5099 GHz 3.600 GHz £00.000 kHz 3.59996 GHz -30.28 dBm
3.600 GHz 3.650 GHz 100,000 kHz 3.63264 GHz .17 dBm
3.650 GHz 3.651 GHz 500.000 kHz 3.65003 GHz -40.11 dBm
3.651 GHz 3.660 GHz 1,000 MHz 3.65158 GHz -37.72 dem
3.660 GHZ 3.720 GHz 1.000 MHZ 3.66045 GHz -41,23 dim

i an
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Ref Level 25.00 dem  Offset 21.70 d&
SEGL Count 100/100

Made Sweep
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-70 dém
Start 3.61 GHz 1508 pts Stop 3.75 GHz
Spurious Emissions
Range Low | Range Up | REW 1 Frequency | Power Abs | ALimit |
3610 GHz 3.650 GHz 1,000 MHz 364330 GHz -37.20 dem 12,20 dB
3,650 GHz 3.650 GHz 1.000 MHz 3.65896 GHz -33.33 dém -20,33 dB.
3,658 GHz 3.660 GHz 500.000 kHz 3.65994 GHz -31.15 deém -18.15 dB
3,660 GHz 2.700 GHz 100.000 kHz 3.68774 GHz £.81 dBm -24,19 dB.
3,700 GHz 3.701 GHz 500.000 kHz 370001 GHz -26.12 dém -15.12 dB
2,701 GHz 2.710 GHz 1,000 MHZ 3.70104 GHz -34.43 dam 21,43 dB.
3,710 GHz 3.720 GHz 1,000 MHz 371015 GHz -38.69 dém -13.89 dB
3,720 GHz 50 GHz 1.000 MHz 3.72104 GHz -40.91 dBm -0.91 d&
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LTE Band 48C / 20MHz+20MHz

Lowest Band Edge / Full RB

Channel Power -40.15dBm<-40dBm(Pass)

Spectrum t"é’ Spectrum
Ref Level 25.00 dam  Offset 21.70 d& Mode Autc Sweep Ref Level 30.00 GBm  Offset 21,70 dB8 e RBW 10 kHz
SCL Count 100/100 o Att 20de @ SWT  100ms @ VBW 30kHz Mode Auto Sweep
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3.500 GHz E] 1.000 MHz 3.52391 GHz 38,54 dbm 200,00 dB
3.530 GHz 1.000 MHz 3.53678 GHz -37,48 dBm -200.00 de. ppS— o oo i,
3.540 GHz 1,000 MHz 3.54896 GHz -34,45 dBm -200.00 dB
3.540 GHz 3.550 GHz £00.000 kHz 3.54999 GHz -29.16 dém -200.00 dB,
3.550 GHz 3.580 GHz 100,000 kHz 3.57135 GHz 4.54 dbm -200.00 dB CF 9.52391 GHz 691 pts Span 2.04 MHz
3.590 GHz 3.501 GHz £00.000 kHz 3.59001 GHz -29,40 dBm -200.00 dB. e~ vreree
3.581 GHz 3.600 GHz 1,000 MHz 3.59104 GHz -32,58 dBm -200.00 dB 3
3.600 GHz 3.640 GHz 1.000 MHz 3.60020 GHz -37.28 dBm -200.00 d& Bandwidth 1.00 MHz Power -40.15 dBm Tx Total -40.15 dBm
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Spectrum L"r‘;" Spectrum L"r‘;"
Ref Level 2500 dam  Offset 21.70 d& Mode Auto Sweep Ref Level 25.00 d8m  Offset 21.70 d& Mode Sweep
SGL Count 1007100 SGL Count 1007100
(@1 fvgrwr (@1 Avgrwr
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Start 3.53 GHz 1807 pts Slop 3.72 GHz Spurious Emissions
Spurious Emissions Range low | Rangeup | RBW 1 Frequency | Powerabs | ALimit |
Rangelow | Rangeup | RBW | Fraquenc: | _Pawerabs | 3610 GHz 3.650 GHz 1,000 MHz 364941 GHz -36.67 dem -1167 dB
3.530 GHz 3.580 GHz 1.000 MHz 3.58985 GHz -38,83 dBm 3,650 GHz 3.650 GHz 1.000 MHz 3.65896 GHz -33.31 dém 20,31 dB.
3.580 GHz 3.586 GHz 1,000 MHz 3.59896 GHz -36,12 dBm 3,658 GHz 3.660 GHz 500.000 kHz 3.65998 GHz -30.44 deém -17.44 dB
3.590 GHz 3.600 GHz £00.000 kHz 3.50994 GHz -38,55 dBm 3,660 GHz 2.700 GHz 100.000 kHz 363155 GHz 4.18 dBm -25.82 dB.
3.600 GHz 3.650 GHz 100,000 kHz 3.64333 GHz 4.67 dbm 3,700 GHz 3.701 GHz 500.000 kHz 370003 GHz -26.68 dém 1568 dB
3.550 GHz 3.651 GHz £00.000 kHz 3.65011 GHz -38,96 dBm 2,701 GHz 2.710 GHz 1,000 MHZ 3.70104 GHz -33.97 dem -20,97 dB.
3.851 GHz 3.660 GHz 1,000 MHz 3.65176 GHz -36,53 dBm 3,710 GHz 1,000 MHz 3.71045 GHz -38.01 dém -13.0Lde
3.660 GHz 3.720 GHz 1.000 MHZ 3.66015 GHz -39,98 dBm 3,720 GHz 1,000 MH2 3.72163 GHz -40.83 dém -0.83 dB
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Conducted Spurious Emission

LTE Band 48C / 20MHz+20MHz

QPSK

Lowest Channel / FullRB

Middle Channel / FullRB

(o) &

Ref Level 0.00 dBm

Offset 21.70 dB Mode Auto Sweep

SGL Count 100/100

Ref Level 0,00 dBm
SGL Count 100/100

Offset 21.70 dB Mode Auto Sweep

@1 AugPwr
Limit gheck PARS heck PARS
10 e nURIOUS | INE ABS .
20dB
-30 dBm
40 dne
SPURIOUS_LINE_ABS_ pry LINE_ABS .
S = i A | . . " P R
Start 30.0 MHz 77009 pts Stop 38.0 GHz
Spurious Emissions Start 30.0 MHz 77008 pts Stop 38.0 GHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Spurious Emissions
30.000 MHz 1.000 GHz 1.000 MHz 962.91604 MHz ~52.34 dBm ~12.34 dB Rangelow | Rangeup | RBW | Frequency | Powerabs | aLimit |
1.000 GHz 3.000 GHz 1.000 MHz 2.94726 GHz -51.02 dBm -11.02 dB 30.000 MHz 1.000 GHz 1.000 MHz 986.66917 MHz -52.25 dBm -12.25 dB
3.000 GHz 3.500 GHz 1.000 MHz 3.49925 GHz -44.44 dBm -4.44 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.96776 GHz -50.63 dém -10.63 dB
3.640 GHz 3,720 GHz 1.000 MHz 3.64060 GHz -43.82 dBm -18.82 dB 3.000 GHz 3,530 GHz 1.000 MHz 3.39664 GHz -46.84 dBm -6.84 dB
3.720 GHz 7.000 GHz 1.000 MHz 5.92830 GHz -46.49 dBm -6.49 dB 3.720 GHz 7.000 GHz 1.000 MHz 6.91403 GHz -46.50 dBm -6.50 dB
7.000 GHz 14.000 GHz 1.000 MHz 10.74148 GHz -49.22 dBm -0.22 dB 7.000 GHz 14,000 GHz 1.000 MHz 10.89897 GHz -48.79 dBm -8.79 dB
14.000 GHz 22.000 GHz 1.000 MHz 15.88213 GHz -46.30 dBm -6.30 dB 14.000 GHz 22,000 GHz 1.000 MHz 15.87363 GHz -46.36 dBm -6.36 d&
22.000 GHz 30.000 GHz 1.000 MHz 28.71233 GHz -47.57 dBm -7.57 dB 22.000 GHz 30.000 GHz 1.000 MHz 28.74033 GHz -47.76 dBm -7.76 d8
30.000 GHz 38.000 GHz 1.000 MHz 37.32179 GHz -45.99 dBm -5.99 dB 30.000 GHz 38.000 GHz 1.000 MHz 37.27980 GHz -45.99 dBm -5.99 dB
hid bl
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Ref Level 0.00 dBm Offset 21.70 dB Mode Auto Sweep

SGL Count 100/100
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-70 dBm
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-90 dBm
Start 30.0 MHz 78009 pts Stop 38.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 947.40380 MHz -52.41 dBm -12.41 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.98425 GHz -50.84 dBm -10.84 dB
3.000 GHz 3.530 GHz 1.000 MHz 3.45200 GHz -47.34 dBm -7.34 dB
3.530 GHz 3,610 GHz 1.000 MHz 3.60804 GHz -43.54 dBm -18.54 dBb
3.750 GHz 7.000 GHz 1.000 MHz 3.75070 GHz -45.94 dBm -5.94 dB
7.000 GHz 14.000 GHz 1.000 MHz 7.38022 GHz -48,56 dBm -8.56 dB
14.000 GHz 22,000 GHz 1.000 MHz 15.87363 GHz -46.19 dBm -6.18 dB
22.000 GHz 30.000 GHz 1.000 MHz 28.72133 GHz -47.80 dBm -7.80 dB
30.000 GHz 38.000 GHz 1.000 MHz 37.29079 GHz -45.92 dBm -5.92 dB
hid
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LTE Band 48C / 20MHz+20MHz
16QAM
Lowest Channel / FullRB Middle Channel / FullRB

&

Ref Level 0.00 dBm Offset 21.70 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 21.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
i heck PABS Limit Gheck PARS
;. 5 _10 dEmE—pauRions b ape nak
-20 dBm
L =30 dBm
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-90 dBm
Start 30.0 MHz 77009 pts Stop 38.0 GHz
Spurious Emissions Start 30.0 MHz 77008 pts Stop 38.0 GHz
Rangelow | RangeUp | RBW | Frequency | Power Abs | ALimit Spurious Emissions
30.000 MHz 1,000 GHz 1.000 MHz 974.55022 MHz 52,11 dBm ~12.11dB Rangelow | RangeUp | RBW | Frequency | Powerabs | alimit |
1.000 GHz 3.000 GHz 1.000 MHz 1.72257 GHz -50.42 dBm -10.42 dB 30.000 MHz 1,000 GHz 1.000 MHz 968.73313 MHz -52.62 dBm -12.62 dB
3.000 GHz 3.500 GHz 1.000 MHz 3.49725 GHz -43.97 dBm -3.97 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.99025 GHz -50.89 dBm -10.89 dB
3.640 GHz 3,720 GHz 1.000 MHz 3.64092 GHz -43.61 dBm -18.61 dB 3.000 GHz 3,530 GHz 1.000 MHz 3.39770 GHz -47.19 dBm -7.19 dB
3.720 GHz 7.000 GHz 1.000 MHz 6.91497 GHz -46.34 dBm -6.34 dBb 3.720 GHz 7.000 GHz 1.000 MHz 6.99789 GHz -46.28 dBm -6.28 dB
7.000 GHz 14.000 GHz 1.000 MHz 10.73548 GHz -49,18 dBm -9.18 dB 7.000 GHz 14,000 GHz 1.000 MHz 10.90197 GHz -48,99 dém -8.89 dB
14.000 GHz 22,000 GHz 1.000 MHz 15.86413 GHz -46.40 dBm -6.40 dB 14,000 GHz 22,000 GHz 1.000 MHz 15.86713 GHz -46.37 dém -6.37 dB
22.000 GHz 30.000 GHz 1.000 MHz 29.43879 GHz -47.76 dBm -7.76 dB 22.000 GHz 30.000 GHz 1.000 MHz 29.48128 GHz -47.81 dBm -7.81 dB
30.000 GHz 38.000 GHz 1.000 MHz 37.26930 GHz -45.90 dBm -5.90 dB 30.000 GHz 38.000 GHz 1.000 MHz 37.27730 GHz -45.82 dBm -5.82 d&
hid bl
L JL ) L JL J
B.NOV.2020 10:42:12

Highest Channel / FullRB N/A

Ref Level 0.00 dBm Offset 21.70 dB Mode Auto Sweep
SGL Count 100/100

Limit Gheck PAES
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Start 30.0 MHz 78009 pts Stop 38.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 941.10195 MHz -52,52 dBm -12.52 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.89525 GHz -50.97 dBm -10.97 dB
3.000 GHz 3.530 GHz 1.000 MHz 3.41783 GHz -47.55 dBm -7.55 dB
3.530 GHz 3,610 GHz 1.000 MHz 3.60368 GHz -43,35 dBm -18,35 dB
3.750 GHz 7.000 GHz 1.000 MHz 3.75162 GHz -46.14 dBm -6.14 dB
7.000 GHz 14.000 GHz 1.000 MHz 7.38022 GHz -48.46 dBm -8.46 dB
14.000 GHz 22,000 GHz 1.000 MHz 15.81014 GHz -46.39 dBm -6.39 dB
22.000 GHz 30.000 GHz 1.000 MHz 20.46728 GHz -47.72 dBm -7.72 dB
30.000 GHz 38.000 GHz 1.000 MHz 37.26930 GHz -45.83 dBm -5.83 dB
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LTE Band 48C / 20MHz+20MHz

64QAM

Lowest Channel / FullRB

Middle Channel / FullRB

&

Ref Level 0.00 dBm Offset 21.70 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level O

00 dBm

SGL Count 100/100

Offset 21.70 dB

Mode Auto Sweep

@1 Avgrwr (@1 Avgrwr
Limit Gheck PABS Limit Gheck PARS
10 e _10 dEmE—pauRions b ape nak
-20 dB -20 dBm
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dnirnst?
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-70 dBm
-70 dBm
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-90 dBm
Start 30.0 MHz 77009 pts Stop 38.0 GHz
Spurious Emissions Start 30.0 MHz 77008 pts Stop 38.0 GHz
Rangelow | RangeUp | RBW | Frequency |___Power Abs ALimit Spurious Emissions
30.000 MHz 1,000 GHz 1.000 MHz 986.79410 MHz 52,22 dBm ~12.22 dB Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit
1.000 GHz 3.000 GHz 1.000 MHz 2.95576 GHz -50.87 dBm -10.87 dB 30.000 MHz 1,000 GHz 1.000 MHz 933.83058 MHz -52.35 dBm -12,35 dB
3.000 GHz 3.500 GHz 1.000 MHz 3.49825 GHz -44.25 dBm -4.25 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.98475 GHz -50.65 dBm -10.65 dB
3.640 GHz 3,720 GHz 1.000 MHz 3.64020 GHz -44,21 dBm -19.21 db 3.000 GHz 3,530 GHz 1.000 MHz 3.39664 GHz -46.98 dBm -6,98 dB
3.720 GHz 7.000 GHz 1.000 MHz 6.92668 GHz -46.41 dBm -6.41 dB 3.720 GHz 7.000 GHz 1.000 MHz 6.98758 GHz -46.40 dBm -6.40 dB
7.000 GHz 14.000 GHz 1.000 MHz 10.73698 GHz -48.93 dBm -8.93 dB 7.000 GHz 14,000 GHz 1.000 MHz 10.90297 GHz -48.74 dBm -B.74 dB
14.000 GHz 22,000 GHz 1.000 MHz 15.86163 GHz -46.24 dBm -6.24 dB 14,000 GHz 22,000 GHz 1.000 MHz 15.87763 GHz -46.18 dBém -6.18 dB
22.000 GHz 30.000 GHz 1.000 MHz 29.46828 GHz -47.64 dBm -7.64 dB 22.000 GHz 30.000 GHz 1.000 MHz 29.98975 GHz -47.78 dBm -7.78 dB
30.000 GHz 38.000 GHz 1.000 MHz 37.30029 GHz -45.91 dBm -5.91 dB 30.000 GHz 38.000 GHz 1.000 MHz 37.27330 GHz -45.92 dBm -5,92 d&
hid bl
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Ref Level 0.00 dBm Offset 21.70 dB Mode Auto Sweep

SGL Count 100/100

heck PABS

-30 dBr i-
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SPURIOUS LTNE_£BS R i R
Start 30.0 MHz 78009 pts Stop 38.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 746.71414 MHz ~52.46 dBm -12.46 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.89175 GHz -50.86 dBm -10.86 dB
3.000 GHz 3.530 GHz 1.000 MHz 3.37995 GHz -47.56 dBm -7.56 dB
3.530 GHz 3,610 GHz 1.000 MHz 3.60948 GHz -43.62 dBm -18.62 dB
3.750 GHz 7.000 GHz 1.000 MHz 6.99930 GHz -46.13 dBm -6.13 dB
7.000 GHz 14.000 GHz 1.000 MHz 7.38022 GHz -48,54 dBm -8.54 dB
14.000 GHz 22,000 GHz 1.000 MHz 15.87563 GHz -46.29 dBm -6.28 dB
22.000 GHz 30.000 GHz 1.000 MHz 29.99175 GHz -47.85 dBm -7.85 dB
30.000 GHz 38.000 GHz 1.000 MHz 37.23930 GHz -45.92 dBm -5.92 dB
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Appendix B. Test Results of EIRP and Radiated Test

<Sample 1>

<MIMO 4TX Port 1>

[ EIRP_]

<Reporting Only>

LTE Band 48 / 10MHz (Average) (GT - LC = 13.2 dB)

Channel Mode : RB Conducted EIRP
Size | Offset| Power (dBm) | Power (Watts) [ EIRP(dBm) EIRP(W)
Lowest 50 0 23.42 0.2198 36.62 4.5920
Middle QPSK 50 0 23.66 0.2323 36.86 4.8529
Highest 50 0 23.94 0.2477 37.14 5.1761
Lowest 50 0 23.80 0.2399 37.00 5.0119
Middle 16QAM 50 0 23.74 0.2366 36.94 49431
Highest 50 0 23.94 0.2477 37.14 5.1761
Lowest 50 0 23.93 0.2472 37.13 5.1642
Middle 64QAM 50 0 23.79 0.2393 36.99 5.0003
Highest 50 0 23.94 0.2477 37.14 5.1761

LTE Band 48 / 20MHz (Average) (GT - LC = 13.2 dB)

Channel Mode . RB Conducted EIRP
Size | Offset| Power (dBm) | Power (Watts) [ EIRP(dBm) EIRP(W)
Lowest 100 0 22.74 0.1879 35.94 3.9264
Middle QPSK 100 0 23.90 0.2455 37.10 5.1286
Highest 100 0 21.65 0.1462 34.85 3.0549
Lowest 100 0 22.10 0.1622 35.30 3.3884
Middle 16QAM 100 0 23.96 0.2489 37.16 5.2000
Highest 100 0 20.95 0.1245 34.15 2.6002
Lowest 100 0 22.77 0.1892 35.97 3.9537
Middle 64QAM 100 0 23.96 0.2489 37.16 5.2000
Highest 100 0 21.97 0.1574 35.17 3.2885
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| EIRP Power |
LTE Band 48 / Conducted Power (dBm/10MHz)
BW 1.4MHz 3MHz 5MHz
Mod. QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM
Lowest CH - - - - - - - - -
Middle CH - - - - - - - - -
Highest CH - - - - - - - - -
LTE Band 48 / Conducted Power (dBm/10MHz)
BW 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM
Lowest CH [ 23.42 23.8 23.93 - - - 22.74 22.10 22.77
Middle CH | 23.66 23.74 23.79 - - - 23.90 23.96 23.96
Highest CH| 23.94 23.94 23.94 - - - 21.65 20.95 21.97
LTE Band 48 / EIRP Power (dBm/10MHz)
BW 1.4MHz 3MHz 5MHz
Mod. QPSK | 16QAM [ 64QAM | QPSK | 16QAM | 64QAM [ QPSK | 16QAM | 64QAM
Lowest CH - - - - - - - - -
Middle CH - - - - - - - - -
Highest CH - - - - - - - - -
LTE Band 48 / EIRP Power (dBm/10MHz)
BW 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM
Lowest CH [ 36.62 37 37.13 - - - 35.94 35.30 35.97
Middle CH | 36.86 36.94 36.99 - - - 37.10 37.16 37.16
Highest CH| 37.14 37.14 37.14 - - - 34.85 34.15 35.17
Antenna Gain 13.2 dBi
Limit 47dBm / 10MHz
Result Pass

Bl-120f2



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG001212

<Sample 1>

<MIMO 4TX Port 2>

| _EIRP |

<Reporting Only>

LTE Band 48 / 10MHz (Average) (GT - LC = 13.2 dB)

RB Conducted EIRP
Channel Mode Size | Offset| Power (dBm) | Power (Watts) | EIRP(dBm) EIRP(W)
Lowest 50 0 23.93 0.2472 37.13 5.1642
Middle QPSK 50 0 23.90 0.2455 37.10 5.1286
Highest 50 0 23.76 0.2377 36.96 4.9659
Lowest 50 0 23.87 0.2438 37.07 5.0933
Middle 16QAM 50 0 23.95 0.2483 37.15 5.1880
Highest 50 0 23.70 0.2344 36.90 4.8978
Lowest 50 0 23.68 0.2333 36.88 4.8753
Middle 64QAM 50 0 23.85 0.2427 37.05 5.0699
Highest 50 0 23.71 0.2350 36.91 4.9091

LTE Band 48 / 20MHz (Average) (GT - LC = 13.2 dB)

Channel Mode _ RB Conducted EIRP
Size | Offset| Power (dBm) | Power (Watts) | EIRP(dBm) EIRP(W)
Lowest 100 0 23.37 0.2173 36.57 4.5394
Middle QPSK 100 0 23.38 0.2178 36.58 4.5499
Highest 100 0 22.70 0.1862 35.90 3.8905
Lowest 100 0 23.24 0.2109 36.44 4.4055
Middle 16QAM 100 0 23.48 0.2228 36.68 4.6559
Highest 100 0 22.32 0.1706 35.52 3.5645
Lowest 100 0 23.16 0.2070 36.36 4.3251
Middle 64QAM 100 0 23.58 0.2280 36.78 4.7643
Highest 100 0 22.73 0.1875 35.93 3.9174

Bl-210f2



SPORTON LAB.

e’ FCC RADIO TEST REPORT

Report No. : FG001212

| EIRP Power |
LTE Band 48 / Conducted Power (dBm/10MHz)
BW 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM
Lowest CH [ 23.93 23.87 23.68 - - - 23.37 23.24 23.16
Middle CH 23.9 23.95 23.85 - - - 23.38 23.48 23.58
Highest CH| 23.76 23.7 23.71 - - - 22.70 22.32 22.73
LTE Band 48 / EIRP Power (dBm/10MHz)
BW 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM
Lowest CH [ 37.13 37.07 36.88 - - - 36.57 36.44 36.36
Middle CH 37.1 37.15 37.05 - - - 36.58 36.68 36.78
Highest CH | 36.96 36.9 36.91 - - - 35.90 35.52 35.93
Antenna Gain 13.2 dBi
Limit 47dBm / 10MHz
Result Pass

Bl-220f2



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG001212

<Sample 1>
<MIMO 4TX Port 3>
<Reporting Only>
LTE Band 48 / 10MHz (Average) (GT - LC = 13.2 dB)
Channel Mode : RB Conducted EIRP
Size | Offset| Power (dBm) | Power (Watts) [ EIRP(dBm) EIRP(W)
Lowest 50 0 23.98 0.2500 37.18 5.2240
Middle QPSK 50 0 23.81 0.2404 37.01 5.0234
Highest 50 0 22.50 0.1778 35.70 3.7154
Lowest 50 0 23.97 0.2495 37.17 5.2119
Middle 16QAM 50 0 23.99 0.2506 37.19 5.2360
Highest 50 0 22.36 0.1722 35.56 3.5975
Lowest 50 0 23.95 0.2483 37.15 5.1880
Middle 64QAM 50 0 23.96 0.2489 37.16 5.2000
Highest 50 0 23.93 0.2472 37.13 5.1642
LTE Band 48 / 20MHz (Average) (GT - LC = 13.2 dB)
Channel Mode : RB Conducted EIRP
Size | Offset| Power (dBm) | Power (Watts) [ EIRP(dBm) EIRP(W)
Lowest 100 0 22.39 0.1734 35.59 3.6224
Middle QPSK 100 0 23.92 0.2466 37.12 5.1523
Highest 100 0 21.49 0.1409 34.69 2.9444
Lowest 100 0 21.75 0.1496 34.95 3.1261
Middle 16QAM 100 0 23.88 0.2443 37.08 5.1050
Highest 100 0 21.23 0.1327 34.43 2.7733
Lowest 100 0 22.60 0.1820 35.80 3.8019
Middle 64QAM 100 0 23.92 0.2466 37.12 5.1523
Highest 100 0 21.50 0.1413 34.70 2.9512

Bl-310f2



SPORTON LAB.

e’ FCC RADIO TEST REPORT

Report No. : FG001212

| EIRP Power
LTE Band 48 / Conducted Power (dBm/10MHz)
BW 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM
Lowest CH [ 23.98 23.97 23.95 - - - 22.39 21.75 22.60
Middle CH | 23.81 23.99 23.96 - - - 23.92 23.88 23.92
Highest CH| 225 22.36 23.93 - - - 21.49 21.23 21.50
LTE Band 48 / EIRP Power (dBm/10MHz)
BW 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM
Lowest CH [ 37.18 37.17 37.15 - - - 35.59 34.95 35.80
Middle CH | 37.01 37.19 37.16 - - - 37.12 37.08 37.12
Highest CH| 35.7 35.56 37.13 - - - 34.69 34.43 34.70
Antenna Gain 13.2 dBi
Limit 47dBm / 10MHz
Result Pass

B1-320f2



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG001212

<Sample 1>
<MIMO 4TX Port 4>
<Reporting Only>
LTE Band 48 / 10MHz (Average) (GT - LC = 13.2 dB)
Channel Mode : RB Conducted EIRP
Size | Offset| Power (dBm) | Power (Watts) [ EIRP(dBm) EIRP(W)
Lowest 50 0 23.84 0.2421 37.04 5.0582
Middle QPSK 50 0 23.80 0.2399 37.00 5.0119
Highest 50 0 23.96 0.2489 37.16 5.2000
Lowest 50 0 23.81 0.2404 37.01 5.0234
Middle 16QAM 50 0 23.92 0.2466 37.12 5.1523
Highest 50 0 23.78 0.2388 36.98 4.9888
Lowest 50 0 23.95 0.2483 37.15 5.1880
Middle 64QAM 50 0 23.89 0.2449 37.09 5.1168
Highest 50 0 23.79 0.2393 36.99 5.0003
LTE Band 48 / 20MHz (Average) (GT - LC = 13.2 dB)
Channel Mode : RB Conducted EIRP
Size | Offset| Power (dBm) | Power (Watts) [ EIRP(dBm) EIRP(W)
Lowest 100 0 22.71 0.1866 35.91 3.8994
Middle QPSK 100 0 23.84 0.2421 37.04 5.0582
Highest 100 0 22.29 0.1694 35.49 3.5400
Lowest 100 0 21.63 0.1455 34.83 3.0409
Middle 16QAM 100 0 23.91 0.2460 37.11 5.1404
Highest 100 0 22.17 0.1648 35.37 3.4435
Lowest 100 0 22.67 0.1849 35.87 3.8637
Middle 64QAM 100 0 23.95 0.2483 37.15 5.1880
Highest 100 0 21.86 0.1535 35.06 3.2063

Bl-41o0f2



e’ FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FG001212

| EIRP Power |
LTE Band 48 / Conducted Power (dBm/10MHz)
BW 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM
Lowest CH | 23.84 23.81 23.95 - - - 22.71 21.63 22.67
Middle CH 23.8 23.92 23.89 - - - 23.84 23.91 23.95
Highest CH| 23.96 23.78 23.79 - - - 22.29 22.17 21.86
LTE Band 48 / EIRP Power (dBm/10MHz)
BW 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM
Lowest CH | 37.04 37.01 37.15 - - - 35.91 34.83 35.87
Middle CH 37 37.12 37.09 - - - 37.04 37.11 37.15
Highest CH| 37.16 36.98 36.99 - - - 35.49 35.37 35.06
Antenna Gain 13.2 dBi
Limit 47dBm / 10MHz
Result Pass

Bl-420f2



seamran as. FCC RADIO TEST REPORT Report No. : FG001212
<Sample 1>
<MIMO 4TX Port combine>

EIRP

<Reporting Only>

LTE Band 48 / 10MHz (Average) (GT - LC = 13.2 dB)

RB Conducted EIRP

Channel Mode -
Size | Offset| Power (dBm) | Power (Watts) [ EIRP(dBm) EIRP(W)
Lowest 50 0 29.90 0.9772 43.10 20.4174
Middle QPSK 50 0 29.81 0.9572 43.01 19.9986
Highest 50 0 29.60 0.9120 42.80 19.0546
Lowest 50 0 29.88 0.9727 43.08 20.3236
Middle 16QAM 50 0 29.92 0.9817 43.12 20.5116
Highest 50 0 29.51 0.8933 42.71 18.6638
Lowest 50 0 29.90 0.9772 43.10 20.4174
Middle 64QAM 50 0 29.89 0.9750 43.09 20.3704
Highest 50 0 29.86 0.9683 43.06 20.2302

LTE Band 48 / 20MHz (Average) (GT - LC = 13.2 dB)

RB Conducted EIRP
Channel Mode -

Size | Offset| Power (dBm) | Power (Watts) [ EIRP(dBm) EIRP(W)
Lowest 100 0 28.84 0.7656 42.04 15.9956
Middle QPSK 100 0 29.79 0.9528 42.99 19.9067
Highest 100 0 28.08 0.6427 41.28 13.4276
Lowest 100 0 28.25 0.6683 41.45 13.9637
Middle 16QAM 100 0 29.83 0.9616 43.03 20.0909
Highest 100 0 27.73 0.5929 40.93 12.3880
Lowest 100 0 28.83 0.7638 42.03 15.9588
Middle 64QAM 100 0 29.88 0.9727 43.08 20.3236
Highest 100 0 28.06 0.6397 41.26 13.3660

Bl-510f2



SPORTON LAB.

e’ FCC RADIO TEST REPORT

Report No. : FG001212

| EIRP Power
LTE Band 48 / Conducted Power (dBm/10MHz)
BW 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM
Lowest CH 29.9 29.88 29.9 - - - 28.84 28.25 28.83
Middle CH | 29.81 29.92 29.89 - - - 29.79 29.83 29.88
Highest CH| 29.6 29.51 29.86 - - - 28.08 27.73 28.06
LTE Band 48 / EIRP Power (dBm/10MHz)
BW 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM
Lowest CH 43.1 43.08 43.1 - - - 42.04 41.45 42.03
Middle CH | 43.01 43.12 43.09 - - - 42.99 43.03 43.08
Highest CH| 42.8 42.71 43.06 - - - 41.28 40.93 41.26
Antenna Gain 13.2 dBi
Limit 47dBm / 10MHz
Result Pass

Bl-520f2



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG001212

<Sample 1>
<MIMO 2TX Port 1 & 3>

EIRP

<Reporting Only>

LTE Band 48C_CA /20 + 20 MHz (GT - LC = 13.2 dB)
PCC SCC

Channel | Mode RB RB Conducted EIRP
Size Offset | Size | Offset |Power (dBm) Power (Watts) EIRP(dBm) EIRP(W)
Lowest 100 0 100 0 26.26 0.4227 39.46 8.8308
Middle | QPSK 100 0 100 0 26.87 0.4864 40.07 10.1625
Highest 100 0 100 0 26.59 0.4560 39.79 9.5280
Lowest 100 0 100 0 25.37 0.3443 38.57 7.1945
Middle [ 16QAM 100 0 100 0 26.36 0.4325 39.56 9.0365
Highest 100 0 100 0 26.40 0.4365 39.60 9.1201
Lowest 100 0 100 0 25.43 0.3491 38.63 7.2946
Middle [ 64QAM 100 0 100 0 26.34 0.4305 39.54 8.9950
Highest 100 0 100 0 26.47 0.4436 39.67 9.2683

Bl-6 10of2



ee FCC RADIO TEST REPORT Report No. : FG001212

SPORTON LAB.

[ EIRP Power |
LTE Band 48C / Conducted Power (dBm/10MHz)
BW 20 + 20 MHz 20 + 15 MHz 15 + 20 MHz
Mod. QPSK | 16QAM | 64QAM [256QAM| QPSK | 16QAM | 64QAM | 256QAM| QPSK | 16QAM | 64QAM [ 256QAM

Lowest CH | 23.25 22.36 22.42 - - - - - - - - -
Middle CH | 23.86 23.35 23.33 - - - - - - - - -
Highest CH | 23.58 23.39 23.46 - - - - - - - - -

LTE Band 48C / EIRP Power (dBm/10MHz)
BW 20 + 20 MHz 20 + 15 MHz 15 + 20 MHz
Mod. QPSK | 16QAM | 64QAM [256QAM| QPSK | 16QAM | 64QAM | 256QAM| QPSK | 16QAM | 64QAM [256QAM
Lowest CH | 36.45 35.56 35.62 - - - - - - - - -
Middle CH | 37.06 36.55 36.53 - - - - - - - - B
Highest CH| 36.78 36.59 36.66 - - - - - - - - -

Antenna Gain 13.2 dBi
Limit 47dBm / 10MHz
Result Pass

Bl-6 20f2



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG001212

<Sample 1>
<MIMO 2TX Port 1&4>

EIRP
<Reporting Only>

LTE Band 48C_CA /20 + 20 MHz (GT - LC = 13.2 dB)
PCC SCC
Channel | Mode RB RB Conducted EIRP
Size Offset | Size | Offset |Power (dBm) Power (Watts) EIRP(dBm) EIRP(W)
Lowest 100 0 100 0 25.44 0.3499 38.64 7.3114
Middle | QPSK 100 0 100 0 26.39 0.4355 39.59 9.0991
Highest 100 0 100 0 26.14 0.4111 39.34 8.5901
Lowest 100 0 100 0 26.46 0.4426 39.66 9.2470
Middle [ 16QAM 100 0 100 0 26.39 0.4355 39.59 9.0991
Highest 100 0 100 0 26.39 0.4355 39.59 9.0991
Lowest 100 0 100 0 25.42 0.3483 38.62 7.2778
Middle [ 64QAM 100 0 100 0 26.37 0.4335 39.57 9.0573
Highest 100 0 100 0 26.20 0.4169 39.40 8.7096

Bl-710f2



ee FCC RADIO TEST REPORT Report No. : FG001212

SPORTON LAB.

[ EIRP Power |
LTE Band 48C / Conducted Power (dBm/10MHz)
BW 20 + 20 MHz 20 + 15 MHz 15 + 20 MHz
Mod. QPSK | 16QAM | 64QAM [256QAM| QPSK | 16QAM | 64QAM | 256QAM| QPSK | 16QAM | 64QAM [ 256QAM

Lowest CH | 22.43 23.45 22.41 - - - - - - - - -
Middle CH | 23.38 23.38 23.36 - - - - - - - - -
Highest CH| 23.13 23.38 23.19 - - - - - - - - -

LTE Band 48C / EIRP Power (dBm/10MHz)
BW 20 + 20 MHz 20 + 15 MHz 15 + 20 MHz
Mod. QPSK | 16QAM | 64QAM [256QAM| QPSK | 16QAM | 64QAM | 256QAM| QPSK | 16QAM | 64QAM [256QAM
Lowest CH | 35.63 36.65 35.61 - - - - - - - - -
Middle CH | 36.58 36.58 36.56 - - - - - - - - B
Highest CH| 36.33 36.58 36.39 - - - - - - - - -

Antenna Gain 13.2 dBi
Limit 47dBm / 10MHz
Result Pass

Bl-720f2



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG001212

<Sample 1>
<MIMO 2TX Port 2&3>

EIRP
<Reporting Only>

LTE Band 48C_CA /20 + 20 MHz (GT - LC = 13.2 dB)
PCC SCC
Channel | Mode RB RB Conducted EIRP
Size Offset | Size | Offset |Power (dBm) Power (Watts) EIRP(dBm) EIRP(W)
Lowest 100 0 100 0 26.13 0.4102 39.33 8.5704
Middle | QPSK 100 0 100 0 26.17 0.4140 39.37 8.6497
Highest 100 0 100 0 26.07 0.4046 39.27 8.4528
Lowest 100 0 100 0 26.13 0.4102 39.33 8.5704
Middle [ 16QAM 100 0 100 0 26.25 0.4217 39.45 8.8105
Highest 100 0 100 0 26.17 0.4140 39.37 8.6497
Lowest 100 0 100 0 26.18 0.4150 39.38 8.6696
Middle [ 64QAM 100 0 100 0 26.24 0.4207 39.44 8.7902
Highest 100 0 100 0 26.36 0.4325 39.56 9.0365

B1-8 1 of2



ee FCC RADIO TEST REPORT Report No. : FG001212

SPORTON LAB.

[ EIRP Power |
LTE Band 48C / Conducted Power (dBm/10MHz)
BW 20 + 20 MHz 20 + 15 MHz 15 + 20 MHz
Mod. QPSK | 16QAM | 64QAM [256QAM| QPSK | 16QAM | 64QAM | 256QAM| QPSK | 16QAM | 64QAM [ 256QAM

Lowest CH | 23.12 23.12 23.17 - - - - - - - - -
Middle CH | 23.16 23.24 23.23 - - - - - - - - -
Highest CH | 23.06 23.16 23.35 - - - - - - - - -

LTE Band 48C / EIRP Power (dBm/10MHz)
BW 20 + 20 MHz 20 + 15 MHz 15 + 20 MHz
Mod. QPSK | 16QAM | 64QAM [256QAM| QPSK | 16QAM | 64QAM | 256QAM| QPSK | 16QAM | 64QAM [256QAM
Lowest CH | 36.32 36.32 36.37 - - - - - - - - -
Middle CH | 36.36 36.44 36.43 - - - - - - - - -
Highest CH| 36.26 36.36 36.55 - - - - - - - - -

Antenna Gain 13.2 dBi
Limit 47dBm / 10MHz
Result Pass

B1-820f2



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG001212

<Sample 1>
<MIMO 2TX Port 2&4>

EIRP

<Reporting Only>

LTE Band 48C_CA /20 + 20 MHz (GT - LC = 13.2dB)
PCC SCC
Channel | Mode RB RB Conducted EIRP
Size Offset | Size | Offset |Power (dBm) Power (Watts) EIRP(dBm) EIRP(W)
Lowest 100 0 100 0 26.28 0.4246 39.48 8.8716
Middle | QPSK 100 0 100 0 26.40 0.4365 39.60 9.1201
Highest 100 0 100 0 26.17 0.4140 39.37 8.6497
Lowest 100 0 100 0 26.15 0.4121 39.35 8.6099
Middle [ 16QAM 100 0 100 0 26.36 0.4325 39.56 9.0365
Highest 100 0 100 0 26.17 0.4140 39.37 8.6497
Lowest 100 0 100 0 26.45 0.4416 39.65 9.2257
Middle [ 64QAM 100 0 100 0 26.49 0.4457 39.69 9.3111
Highest 100 0 100 0 26.11 0.4083 39.31 8.5310

B1-91of2



ee FCC RADIO TEST REPORT Report No. : FG001212

SPORTON LAB.

[ EIRP Power |
LTE Band 48C / Conducted Power (dBm/10MHz)
BW 20 + 20 MHz 20 + 15 MHz 15 + 20 MHz
Mod. QPSK | 16QAM | 64QAM [256QAM| QPSK | 16QAM | 64QAM | 256QAM| QPSK | 16QAM | 64QAM [ 256QAM

Lowest CH | 23.27 23.14 23.44 - - - - - - - - -
Middle CH | 23.39 23.35 23.48 - - - - - - - - -
Highest CH| 23.16 23.16 23.1 - - - - - - - - -

LTE Band 48C / EIRP Power (dBm/10MHz)
BW 20 + 20 MHz 20 + 15 MHz 15 + 20 MHz
Mod. QPSK | 16QAM | 64QAM [256QAM| QPSK | 16QAM | 64QAM | 256QAM| QPSK | 16QAM | 64QAM [256QAM
Lowest CH | 36.47 36.34 36.64 - - - - - - - - -
Middle CH | 36.59 36.55 36.68 - - - - - - - - -
Highest CH| 36.36 36.36 36.3 - - - - - - - - -

Antenna Gain 13.2 dBi
Limit 47dBm / 10MHz
Result Pass

B1-920f2



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG001212

<Sample 2>
<MIMO 4TX Port 1>
<Reporting Only>
LTE Band 48 / 10MHz (Average) (GT - LC = 7.47 dB)
Channel Mode : RB Conducted EIRP
Size | Offset| Power (dBm) | Power (Watts) [ EIRP(dBm) EIRP(W)
Lowest 50 0 23.42 0.2198 30.89 1.2274
Middle QPSK 50 0 23.66 0.2323 31.13 1.2972
Highest 50 0 23.94 0.2477 31.41 1.3836
Lowest 50 0 23.80 0.2399 31.27 1.3397
Middle 16QAM 50 0 23.74 0.2366 31.21 1.3213
Highest 50 0 23.94 0.2477 31.41 1.3836
Lowest 50 0 23.93 0.2472 31.40 1.3804
Middle 64QAM 50 0 23.79 0.2393 31.26 1.3366
Highest 50 0 23.94 0.2477 31.41 1.3836
LTE Band 48 / 20MHz (Average) (GT - LC = 7.47 dB)
Channel Mode : RB Conducted EIRP
Size | Offset| Power (dBm) | Power (Watts) [ EIRP(dBm) EIRP(W)
Lowest 100 0 22.74 0.1879 30.21 1.0495
Middle QPSK 100 0 23.90 0.2455 31.37 1.3709
Highest 100 0 21.65 0.1462 29.12 0.8166
Lowest 100 0 22.10 0.1622 29.57 0.9057
Middle 16QAM 100 0 23.96 0.2489 31.43 1.3900
Highest 100 0 20.95 0.1245 28.42 0.6950
Lowest 100 0 22.77 0.1892 30.24 1.0568
Middle 64QAM 100 0 23.96 0.2489 31.43 1.3900
Highest 100 0 21.97 0.1574 29.44 0.8790

BI-10 1 of 2



SPORTON LAB.

e’ FCC RADIO TEST REPORT

Report No. : FG001212

| EIRP Power
LTE Band 48 / Conducted Power (dBm/10MHz)
BW 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM
Lowest CH [ 23.42 23.8 23.93 - - - 22.74 22.10 22.77
Middle CH | 23.66 23.74 23.79 - - - 23.90 23.96 23.96
Highest CH| 23.94 23.94 23.94 - - - 21.65 20.95 21.97
LTE Band 48 / EIRP Power (dBm/10MHz)
BW 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM
Lowest CH [ 30.89 31.27 314 - - - 30.21 29.57 30.24
Middle CH | 31.13 31.21 31.26 - - - 31.37 31.43 31.43
Highest CH| 31.41 3141 3141 - - - 29.12 28.42 29.44
Antenna Gain 7.47 dBi
Limit 47dBm / 10MHz
Result Pass

B1-102 of 2



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG001212

<Sample 2>
<MIMO 4TX Port 2>
<Reporting Only>
LTE Band 48 / 10MHz (Average) (GT - LC = 7.47 dB)
Channel Mode : RB Conducted EIRP
Size | Offset| Power (dBm) | Power (Watts) [ EIRP(dBm) EIRP(W)
Lowest 50 0 23.93 0.2472 31.40 1.3804
Middle QPSK 50 0 23.90 0.2455 31.37 1.3709
Highest 50 0 23.76 0.2377 31.23 1.3274
Lowest 50 0 23.87 0.2438 31.34 1.3614
Middle 16QAM 50 0 23.95 0.2483 31.42 1.3868
Highest 50 0 23.70 0.2344 31.17 1.3092
Lowest 50 0 23.68 0.2333 31.15 1.3032
Middle 64QAM 50 0 23.85 0.2427 31.32 1.3552
Highest 50 0 23.71 0.2350 31.18 1.3122
LTE Band 48 / 20MHz (Average) (GT - LC = 7.47 dB)
Channel Mode : RB Conducted EIRP
Size | Offset| Power (dBm) | Power (Watts) [ EIRP(dBm) EIRP(W)
Lowest 100 0 23.37 0.2173 30.84 1.2134
Middle QPSK 100 0 23.38 0.2178 30.85 1.2162
Highest 100 0 22.70 0.1862 30.17 1.0399
Lowest 100 0 23.24 0.2109 30.71 1.1776
Middle 16QAM 100 0 23.48 0.2228 30.95 1.2445
Highest 100 0 22.32 0.1706 29.79 0.9528
Lowest 100 0 23.16 0.2070 30.63 1.1561
Middle 64QAM 100 0 23.58 0.2280 31.05 1.2735
Highest 100 0 22.73 0.1875 30.20 1.0471

BI-111o0of2



SPORTON LAB.

e’ FCC RADIO TEST REPORT

Report No. : FG001212

| EIRP Power
LTE Band 48 / Conducted Power (dBm/10MHz)
BW 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM
Lowest CH [ 23.93 23.87 23.68 - - - 23.37 23.24 23.16
Middle CH 23.9 23.95 23.85 - - - 23.38 23.48 23.58
Highest CH| 23.76 23.7 23.71 - - - 22.70 22.32 22.73
LTE Band 48 / EIRP Power (dBm/10MHz)
BW 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM
Lowest CH 314 31.34 31.15 - - - 30.84 30.71 30.63
Middle CH | 31.37 31.42 31.32 - - - 30.85 30.95 31.05
Highest CH| 31.23 31.17 31.18 - - - 30.17 29.79 30.20
Antenna Gain 7.47 dBi
Limit 47dBm / 10MHz
Result Pass

Bl-1120f2



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG001212

<Sample 2>
<MIMO 4TX Port 3>
<Reporting Only>
LTE Band 48 / 10MHz (Average) (GT - LC = 7.47 dB)
Channel Mode : RB Conducted EIRP
Size | Offset| Power (dBm) | Power (Watts) [ EIRP(dBm) EIRP(W)
Lowest 50 0 23.98 0.2500 31.45 1.3964
Middle QPSK 50 0 23.81 0.2404 31.28 1.3428
Highest 50 0 22.50 0.1778 29.97 0.9931
Lowest 50 0 23.97 0.2495 31.44 1.3932
Middle 16QAM 50 0 23.99 0.2506 31.46 1.3996
Highest 50 0 22.36 0.1722 29.83 0.9616
Lowest 50 0 23.95 0.2483 31.42 1.3868
Middle 64QAM 50 0 23.96 0.2489 31.43 1.3900
Highest 50 0 23.93 0.2472 31.40 1.3804
LTE Band 48 / 20MHz (Average) (GT - LC = 7.47 dB)
Channel Mode : RB Conducted EIRP
Size | Offset| Power (dBm) | Power (Watts) [ EIRP(dBm) EIRP(W)
Lowest 100 0 22.39 0.1734 29.86 0.9683
Middle QPSK 100 0 23.92 0.2466 31.39 1.3772
Highest 100 0 21.49 0.1409 28.96 0.7870
Lowest 100 0 21.75 0.1496 29.22 0.8356
Middle 16QAM 100 0 23.88 0.2443 31.35 1.3646
Highest 100 0 21.23 0.1327 28.70 0.7413
Lowest 100 0 22.60 0.1820 30.07 1.0162
Middle 64QAM 100 0 23.92 0.2466 31.39 1.3772
Highest 100 0 21.50 0.1413 28.97 0.7889
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SPORTON LAB.

e’ FCC RADIO TEST REPORT

Report No. : FG001212

| EIRP Power
LTE Band 48 / Conducted Power (dBm/10MHz)
BW 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM
Lowest CH [ 23.98 23.97 23.95 - - - 22.39 21.75 22.60
Middle CH | 23.81 23.99 23.96 - - - 23.92 23.88 23.92
Highest CH| 225 22.36 23.93 - - - 21.49 21.23 21.50
LTE Band 48 / EIRP Power (dBm/10MHz)
BW 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM
Lowest CH [ 31.45 31.44 31.42 - - - 29.86 29.22 30.07
Middle CH | 31.28 31.46 31.43 - - - 31.39 31.35 31.39
Highest CH | 29.97 29.83 314 - - - 28.96 28.70 28.97
Antenna Gain 7.47 dBi
Limit 47dBm / 10MHz
Result Pass

Bl-1220of 2



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG001212

<Sample 2>
<MIMO 4TX Port 4>
<Reporting Only>
LTE Band 48 / 10MHz (Average) (GT - LC = 7.47 dB)
Channel Mode : RB Conducted EIRP
Size | Offset| Power (dBm) | Power (Watts) [ EIRP(dBm) EIRP(W)
Lowest 50 0 23.84 0.2421 31.31 1.3521
Middle QPSK 50 0 23.80 0.2399 31.27 1.3397
Highest 50 0 23.96 0.2489 31.43 1.3900
Lowest 50 0 23.81 0.2404 31.28 1.3428
Middle 16QAM 50 0 23.92 0.2466 31.39 1.3772
Highest 50 0 23.78 0.2388 31.25 1.3335
Lowest 50 0 23.95 0.2483 31.42 1.3868
Middle 64QAM 50 0 23.89 0.2449 31.36 1.3677
Highest 50 0 23.79 0.2393 31.26 1.3366
LTE Band 48 / 20MHz (Average) (GT - LC = 7.47 dB)
Channel Mode : RB Conducted EIRP
Size | Offset| Power (dBm) | Power (Watts) [ EIRP(dBm) EIRP(W)
Lowest 100 0 22.71 0.1866 30.18 1.0423
Middle QPSK 100 0 23.84 0.2421 31.31 1.3521
Highest 100 0 22.29 0.1694 29.76 0.9462
Lowest 100 0 21.63 0.1455 29.10 0.8128
Middle 16QAM 100 0 23.91 0.2460 31.38 1.3740
Highest 100 0 22.17 0.1648 29.64 0.9204
Lowest 100 0 22.67 0.1849 30.14 1.0328
Middle 64QAM 100 0 23.95 0.2483 31.42 1.3868
Highest 100 0 21.86 0.1535 29.33 0.8570

BI-1310f2



SPORTON LAB.

e’ FCC RADIO TEST REPORT

Report No. : FG001212

| EIRP Power
LTE Band 48 / Conducted Power (dBm/10MHz)
BW 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM
Lowest CH | 23.84 23.81 23.95 - - - 22.71 21.63 22.67
Middle CH 23.8 23.92 23.89 - - - 23.84 23.91 23.95
Highest CH| 23.96 23.78 23.79 - - - 22.29 22.17 21.86
LTE Band 48 / EIRP Power (dBm/10MHz)
BW 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM
Lowest CH [ 31.31 31.28 31.42 - - - 30.18 29.10 30.14
Middle CH | 31.27 31.39 31.36 - - - 31.31 31.38 31.42
Highest CH| 31.43 31.25 31.26 - - - 29.76 29.64 29.33
Antenna Gain 7.47 dBi
Limit 47dBm / 10MHz
Result Pass

B1-1320f 2



seamran as. FCC RADIO TEST REPORT Report No. : FG001212
<Sample 2>
<MIMO 4TX Port combine>

EIRP

<Reporting Only>

LTE Band 48 / 10MHz (Average) (GT - LC = 7.47 dB)

RB Conducted EIRP
Channel Mode -
Size | Offset| Power (dBm) | Power (Watts) [ EIRP(dBm) EIRP(W)
Lowest 50 0 29.90 0.9772 37.37 5.4576
Middle QPSK 50 0 29.81 0.9572 37.28 5.3456
Highest 50 0 29.60 0.9120 37.07 5.0933
Lowest 50 0 29.88 0.9727 37.35 5.4325
Middle 16QAM 50 0 29.92 0.9817 37.39 5.4828
Highest 50 0 29.51 0.8933 36.98 4.9888
Lowest 50 0 29.90 0.9772 37.37 5.4576
Middle 64QAM 50 0 29.89 0.9750 37.36 5.4450
Highest 50 0 29.86 0.9683 37.33 5.4075

LTE Band 48 / 20MHz (Average) (GT - LC = 7.47 dB)

RB Conducted EIRP
Channel Mode -
Size | Offset| Power (dBm) | Power (Watts) [ EIRP(dBm) EIRP(W)
Lowest 100 0 28.84 0.7656 36.31 4.2756
Middle QPSK 100 0 29.79 0.9528 37.26 5.3211
Highest 100 0 28.08 0.6427 35.55 3.5892
Lowest 100 0 28.25 0.6683 35.72 3.7325
Middle 16QAM 100 0 29.83 0.9616 37.30 5.3703
Highest 100 0 27.73 0.5929 35.20 3.3113
Lowest 100 0 28.83 0.7638 36.30 4.2658
Middle 64QAM 100 0 29.88 0.9727 37.35 5.4325
Highest 100 0 28.06 0.6397 35.53 3.5727

Bl-14 1of 2



SPORTON LAB.

e’ FCC RADIO TEST REPORT

Report No. : FG001212

| EIRP Power
LTE Band 48 / Conducted Power (dBm/10MHz)
BW 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM
Lowest CH 29.9 29.88 29.9 - - - 28.84 28.25 28.83
Middle CH | 29.81 29.92 29.89 - - - 29.79 29.83 29.88
Highest CH| 29.6 29.51 29.86 - - - 28.08 27.73 28.06
LTE Band 48 / EIRP Power (dBm/10MHz)
BW 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM
Lowest CH [ 37.37 37.35 37.37 - - - 36.31 35.72 36.30
Middle CH | 37.28 37.39 37.36 - - - 37.26 37.30 37.35
Highest CH| 37.07 36.98 37.33 - - - 35.55 35.20 35.53
Antenna Gain 7.47 dBi
Limit 47dBm / 10MHz
Result Pass

Bl-142of 2



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG001212

<Sample 2>
<MIMO 2TX Port 1&3>

EIRP

<Reporting Only>

LTE Band 48C_CA /20 + 20 MHz (GT - LC = 7.47 dB)
BEE SCC

Channel | Mode RB RB Conducted EIRP
Size Offset| Size | Offset|Power (dBm) Power (Watts) EIRP(dBm) EIRP(W)
Lowest 100 0 100 0 26.26 0.4227 33.73 2.3605
Middle QPSK 100 0 100 0 26.87 0.4864 34.34 2.7164
Highest 100 0 100 0 26.59 0.4560 34.06 2.5468
Lowest 100 0 100 0 25.37 0.3443 32.84 1.9231
Middle [ 16QAM 100 0 100 0 26.36 0.4325 33.83 2.4155
Highest 100 0 100 0 26.40 0.4365 33.87 2.4378
Lowest 100 0 100 0 25.43 0.3491 32.90 1.9498
Middle [ 64QAM 100 0 100 0 26.34 0.4305 33.81 2.4044
Highest 100 0 100 0 26.47 0.4436 33.94 2.4774

Bl-1510f2



ee FCC RADIO TEST REPORT Report No. : FG001212

SPORTON LAB.

[ EIRP Power |
LTE Band 48C / Conducted Power (dBm/10MHz)
BW 20 + 20 MHz 20 + 15 MHz 15 + 20 MHz
Mod. QPSK | 16QAM | 64QAM [256QAM| QPSK | 16QAM | 64QAM | 256QAM| QPSK | 16QAM | 64QAM [ 256QAM

Lowest CH | 23.25 22.36 22.42 - - - - - - - - -
Middle CH | 23.86 23.35 23.33 - - - - - - - - -
Highest CH | 23.58 23.39 23.46 - - - - - - - - -

LTE Band 48C / EIRP Power (dBm/10MHz)
BW 20 + 20 MHz 20 + 15 MHz 15 + 20 MHz
Mod. QPSK | 16QAM | 64QAM [256QAM| QPSK | 16QAM | 64QAM | 256QAM| QPSK | 16QAM | 64QAM [256QAM
Lowest CH | 30.72 29.83 29.89 - - - - - - - - -
Middle CH | 31.33 30.82 30.8 - - - - - - - - -
Highest CH| 31.05 30.86 30.93 - - - - - - - - -

Antenna Gain 7.47 dBi
Limit 47dBm / 10MHz
Result Pass

Bl-1520f 2



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG001212

<Sample 2>
<MIMO 2TX Port 1&4>

EIRP

<Reporting Only>

LTE Band 48C_CA /20 + 20 MHz (GT - LC = 7.47 dB)
BEE SCC

Channel | Mode RB RB Conducted EIRP
Size Offset| Size | Offset|Power (dBm) Power (Watts) EIRP(dBm) EIRP(W)
Lowest 100 0 100 0 25.44 0.3499 32.91 1.9543
Middle QPSK 100 0 100 0 26.39 0.4355 33.86 2.4322
Highest 100 0 100 0 26.14 0.4111 33.61 2.2961
Lowest 100 0 100 0 26.46 0.4426 33.93 2.4717
Middle [ 16QAM 100 0 100 0 26.39 0.4355 33.86 2.4322
Highest 100 0 100 0 26.39 0.4355 33.86 2.4322
Lowest 100 0 100 0 25.42 0.3483 32.89 1.9454
Middle [ 64QAM 100 0 100 0 26.37 0.4335 33.84 2.4210
Highest 100 0 100 0 26.20 0.4169 33.67 2.3281

Bl-1610of 2



ee FCC RADIO TEST REPORT Report No. : FG001212

SPORTON LAB.

[ EIRP Power |
LTE Band 48C / Conducted Power (dBm/10MHz)
BW 20 + 20 MHz 20 + 15 MHz 15 + 20 MHz
Mod. QPSK | 16QAM | 64QAM [256QAM| QPSK | 16QAM | 64QAM | 256QAM| QPSK | 16QAM | 64QAM [ 256QAM

Lowest CH | 22.43 23.45 22.41 - - - - - - - - -
Middle CH | 23.38 23.38 23.36 - - - - - - - - -
Highest CH| 23.13 23.38 23.19 - - - - - - - - -

LTE Band 48C / EIRP Power (dBm/10MHz)
BW 20 + 20 MHz 20 + 15 MHz 15 + 20 MHz
Mod. QPSK | 16QAM | 64QAM [256QAM| QPSK | 16QAM | 64QAM | 256QAM| QPSK | 16QAM | 64QAM [256QAM
Lowest CH | 29.9 30.92 29.88 - - - - - - - - -
Middle CH | 30.85 30.85 30.83 - - - - - - - - B
Highest CH| 30.6 30.85 30.66 - - - - - - - - -

Antenna Gain 7.47 dBi
Limit 47dBm / 10MHz
Result Pass

Bl-162 of 2



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG001212

<Sample 2>
<MIMO 2TX Port 2&3>

EIRP

<Reporting Only>

LTE Band 48C_CA /20 + 20 MHz (GT - LC = 7.47 dB)
BEE SCC

Channel | Mode RB RB Conducted EIRP
Size Offset| Size | Offset|Power (dBm) Power (Watts) EIRP(dBm) EIRP(W)
Lowest 100 0 100 0 26.13 0.4102 33.60 2.2909
Middle QPSK 100 0 100 0 26.17 0.4140 33.64 2.3121
Highest 100 0 100 0 26.07 0.4046 33.54 2.2594
Lowest 100 0 100 0 26.13 0.4102 33.60 2.2909
Middle [ 16QAM 100 0 100 0 26.25 0.4217 33.72 2.3550
Highest 100 0 100 0 26.17 0.4140 33.64 2.3121
Lowest 100 0 100 0 26.18 0.4150 33.65 2.3174
Middle [ 64QAM 100 0 100 0 26.24 0.4207 33.71 2.3496
Highest 100 0 100 0 26.36 0.4325 33.83 2.4155

Bl-1710f2



ee FCC RADIO TEST REPORT Report No. : FG001212

SPORTON LAB.

[ EIRP Power |
LTE Band 48C / Conducted Power (dBm/10MHz)
BW 20 + 20 MHz 20 + 15 MHz 15 + 20 MHz
Mod. QPSK | 16QAM | 64QAM [256QAM| QPSK | 16QAM | 64QAM | 256QAM| QPSK | 16QAM | 64QAM [ 256QAM

Lowest CH | 23.12 23.12 23.17 - - - - - - - - -
Middle CH | 23.16 23.24 23.23 - - - - - - - - -
Highest CH | 23.06 23.16 23.35 - - - - - - - - -

LTE Band 48C / EIRP Power (dBm/10MHz)
BW 20 + 20 MHz 20 + 15 MHz 15 + 20 MHz
Mod. QPSK | 16QAM | 64QAM [256QAM| QPSK | 16QAM | 64QAM | 256QAM| QPSK | 16QAM | 64QAM [256QAM
Lowest CH | 30.59 30.59 30.64 - - - - - - - - -
Middle CH | 30.63 30.71 30.7 - - - - - - - - B
Highest CH| 30.53 30.63 30.82 - - - - - - - - -

Antenna Gain 7.47 dBi
Limit 47dBm / 10MHz
Result Pass

Bl-1720of 2



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG001212

<Sample 2>
<MIMO 2TX Port 2&4>

EIRP

<Reporting Only>

LTE Band 48C_CA /20 + 20 MHz (GT - LC = 7.47 dB)
BEE SCC

Channel | Mode RB RB Conducted EIRP
Size Offset| Size | Offset|Power (dBm) Power (Watts) EIRP(dBm) EIRP(W)
Lowest 100 0 100 0 26.28 0.4246 33.75 2.3714
Middle QPSK 100 0 100 0 26.40 0.4365 33.87 2.4378
Highest 100 0 100 0 26.17 0.4140 33.64 2.3121
Lowest 100 0 100 0 26.15 0.4121 33.62 2.3014
Middle [ 16QAM 100 0 100 0 26.36 0.4325 33.83 2.4155
Highest 100 0 100 0 26.17 0.4140 33.64 2.3121
Lowest 100 0 100 0 26.45 0.4416 33.92 2.4660
Middle [ 64QAM 100 0 100 0 26.49 0.4457 33.96 2.4889
Highest 100 0 100 0 26.11 0.4083 33.58 2.2803

Bl-18 1 of 2



ee FCC RADIO TEST REPORT Report No. : FG001212

SPORTON LAB.

[ EIRP Power |
LTE Band 48C / Conducted Power (dBm/10MHz)
BW 20 + 20 MHz 20 + 15 MHz 15 + 20 MHz
Mod. QPSK | 16QAM | 64QAM [256QAM| QPSK | 16QAM | 64QAM | 256QAM| QPSK | 16QAM | 64QAM [ 256QAM

Lowest CH | 23.27 23.14 23.44 - - - - - - - - -
Middle CH | 23.39 23.35 23.48 - - - - - - - - -
Highest CH| 23.16 23.16 23.1 - - - - - - - - -

LTE Band 48C / EIRP Power (dBm/10MHz)
BW 20 + 20 MHz 20 + 15 MHz 15 + 20 MHz
Mod. QPSK | 16QAM | 64QAM [256QAM| QPSK | 16QAM | 64QAM | 256QAM| QPSK | 16QAM | 64QAM [256QAM
Lowest CH | 30.74 30.61 30.91 - - - - - - - - -
Middle CH | 30.86 30.82 30.95 - - - - - - - - B
Highest CH| 30.63 30.63 30.57 - - - - - - - - -

Antenna Gain 7.47 dBi
Limit 47dBm / 10MHz
Result Pass

B1-182 of 2



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG001212

Radiated Spurious Emission

<Sample 2>
LTE Band 48/ 20MHz / QPSK
Channel FTEAL:_E”; y (5:;:) (I(_jig::]t) I(_)l\rlflrt R;Z?ng Pi.vf/;(ler Txlfsasble ” g?iti?nna Pol?:/zva)tion
(dB) (dBm) (dBm) (dB) (dBi)
7120 -55.73 -40 -15.73 -57.44 -65.65 1.78 11.71 H
10680 -57.29 -40 -17.29 -59.28 -65.71 2.48 10.90 H
14240 -43.35 -40 -3.35 -50.03 -52.11 2.87 11.62 H
21360 -47.92 -40 -7.92 -69.63 -64.66 1.96 18.70 H
24920 -53.78 -40 -13.78 -78.44 -69.88 2.07 18.17 H
28480 -43.15 -40 -3.15 -68.67 -60.44 2.30 19.59 H
Lowest
7120 -51.39 -40 -11.39 -52.73 -61.31 1.78 11.71 \%
10680 -57.28 -40 -17.28 -59.03 -65.70 2.48 10.90 \Y,
14240 -45.48 -40 -5.48 -51.81 -54.24 2.87 11.62 Y,
21360 -45.13 -40 -5.13 -66.74 -61.87 1.96 18.70 \Y,
24920 -52.62 -40 -12.62 -78.46 -68.72 2.07 18.17 \Y,
28480 -54.81 -40 -14.81 -66.78 -71.13 2.63 18.95 \Y,
7250 -57.45 -40 -17.45 -59.49 -67.10 1.86 11.50 H
10875 -57.66 -40 -17.66 -59.71 -65.98 2.59 10.90 H
14498 -43.71 -40 -3.71 -50.64 -51.86 2.85 11.00 H
18125 -54.09 -40 -14.09 -72.23 -70.29 1.77 17.98 H
21750 -52.57 -40 -12.57 -74.14 -69.36 2.01 18.80 H
_ 29000 -52.72 -40 -12.72 -62.75 -68.74 2.63 18.65 H
Middle 7250 -57.95 -40 -17.95 -59.74 -67.60 1.86 11.50 Y,
10875 -57.57 -40 -17.57 -59.42 -65.89 2.59 10.90 Y,
14498 -44.66 -40 -4.66 -50.69 -52.81 2.85 11.00 \Y,
18125 -54.99 -40 -14.99 -72.21 -71.19 1.77 17.98 \%
21750 -49.65 -40 -9.65 -71.21 -66.44 2.01 18.80 Y,
29000 -55.21 -40 -15.21 -66.9 -71.23 2.63 18.65 Y,
TEL : 886-3-327-3456 CA MIMO13
FAX : 886-3-328-4978 Page Number 1 B2-1of 7




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG001212

LTE Band 48 / 20MHz / QPSK

Frequenc EIRP Limit Over SPA S.G. TX Cable | TX Antenna Polarization
Channel (I(\J/IHz ) y (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
7380 -57.18 -40 -17.18 -59.28 -66.55 1.93 11.29 H
11070 -57.69 -40 -17.69 -59.97 -66.05 2.62 10.98 H
14760 -43.87 -40 -3.87 -52.63 -52.78 2.92 11.83 H
18450 -52.07 -40 -12.07 -70.41 -68.10 1.88 17.91 H
22140 -46.16 -40 -6.16 -68.55 -62.94 2.06 18.84 H
25830 -49.78 -40 -9.78 -75.89 -66.85 2.00 19.07 H
Highest
7380 -54.05 -40 -14.05 -55.98 -63.42 1.93 11.29 \%
11070 -56.54 -40 -16.54 -58.65 -64.90 2.62 10.98 \%
14760 -45.90 -40 -5.90 -52.87 -54.81 2.92 11.83 \%
18450 -51.95 -40 -11.95 -69.42 -67.98 1.88 17.91 \%
22140 -46.53 -40 -6.53 -68.93 -63.31 2.06 18.84 \%
25830 -50.19 -40 -10.19 -77.45 -67.26 2.00 19.07 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
TEL : 886-3-327-3456 CAMIMO13
FAX : 886-3-328-4978 Page Number 1 B2-20f 7




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG001212

LTE Band 48CA / 20MHz+20MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
7120 -52.70 -40 -12.70 -54.41 -62.62 1.78 11.71 H
7160 -51.35 -40 -11.35 -53.21 -61.19 181 11.64 H
10680 -51.24 -40 -11.24 -53.23 -59.66 2.48 10.90 H
10740 -56.42 -40 -16.42 -58.42 -64.81 251 10.90 H
14242 -40.82 -40 -0.82 -47.5 -49.57 2.87 11.62 H
14321 -46.58 -40 -6.58 -53.34 -55.15 2.86 11.43 H
21363 -53.78 -40 -13.78 -75.48 -70.52 1.96 18.70 H
21474 -53.92 -40 -13.92 -75.32 -70.69 1.93 18.70 H
24915 -52.61 -40 -12.61 -77.27 -68.70 2.07 18.16 H
25059 -52.93 -40 -12.93 -77.68 -69.22 2.09 18.38 H
28478 -44.76 -40 -4.76 -70.28 -62.05 2.30 19.59 H
28633 -48.52 -40 -8.52 -73.96 -65.64 2.32 19.44 H
Lowest
7120 -56.14 -40 -16.14 -57.48 -66.06 1.78 11.71 \Y,
7160 -53.78 -40 -13.78 -55.32 -63.62 181 11.64 \Y,
10680 -51.00 -40 -11.00 -52.75 -59.42 2.48 10.90 Y,
10740 -57.30 -40 -17.30 -59.07 -65.69 251 10.90 \Y
14242 -46.11 -40 -6.11 -52.44 -54.86 2.87 11.62 \Y,
14321 -48.66 -40 -8.66 -54.9 -57.23 2.86 11.43 \Y,
21363 -53.78 -40 -13.78 -75.39 -70.52 1.96 18.70 Y,
21474 -54.13 -40 -14.13 -75.51 -70.90 1.93 18.70 \%
24915 -51.48 -40 -11.48 -77.32 -67.57 2.07 18.16 Y,
25059 -51.44 -40 -11.44 -77.36 -67.73 2.09 18.38 Y,
28478 -44.47 -40 -4.47 -71.87 -61.76 2.30 19.59 \%
28633 -49.69 -40 -9.69 -76.94 -66.81 2.32 19.44 Y,
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
TEL : 886-3-327-3456 CAMIMO13
FAX : 886-3-328-4978 Page Number :B2-30f7




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG001212

LTE Band 48CA / 20MHz+20MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
7230 -54.44 -40 -14.44 -56.46 -64.13 1.84 11.53 H
7270 -46.91 -40 -6.91 -48.96 -56.51 1.87 11.47 H
10845 -52.94 -40 -12.94 -54.98 -61.27 2.57 10.90 H
10905 -57.06 -40 -17.06 -59.13 -65.36 2.60 10.90 H
14462 -46.42 -40 -6.42 -53.32 -54.66 2.85 11.09 H
14541 -43.23 -40 -3.23 -50.45 -51.50 2.86 11.13 H
18075 -54.84 -40 -14.84 -72.94 -71.07 1.76 17.99 H
18174 -53.61 -40 -13.61 -71.78 -69.79 1.79 17.97 H
21690 -53.26 -40 -13.26 -74.77 -70.05 1.99 18.78 H
21809 -55.10 -40 -15.10 -76.72 -71.89 2.03 18.82 H
25305 -51.95 -40 -11.95 -77.1 -68.54 2.13 18.73 H
25444 -51.62 -40 -11.62 -76.99 -68.38 2.16 18.92 H
28920 -49.31 -40 -9.31 -74.57 -66.05 2.36 19.10 H
_ 29079 -44.78 -40 -4.78 -69.91 -61.50 2.33 19.05 H
Middle 7230 -56.34 -40 -16.34 -58.1 -66.03 1.84 11.53 Y,
7270 -54.08 -40 -14.08 -55.89 -63.68 1.87 11.47 \Y,
10845 -55.95 -40 -15.95 -57.79 -64.28 2.57 10.90 \Y,
10905 -57.87 -40 -17.87 -59.74 -66.17 2.60 10.90 Y,
14462 -46.57 -40 -6.57 -52.65 -54.81 2.85 11.09 \Y,
14541 -48.42 -40 -8.42 -54.6 -56.69 2.86 11.13 \%
18075 -55.78 -40 -15.78 -72.95 -72.01 1.76 17.99 Y,
18174 -55.32 -40 -15.32 -72.58 -71.50 1.79 17.97 Y,
21690 -53.97 -40 -13.97 -75.47 -70.76 1.99 18.78 \%
21809 -54.09 -40 -14.09 -75.7 -70.88 2.03 18.82 Y,
25305 -50.57 -40 -10.57 -76.98 -67.16 2.13 18.73 Y,
25444 -50.12 -40 -10.12 -76.81 -66.88 2.16 18.92 Y,
28920 -49.48 -40 -9.48 -76.34 -66.22 2.36 19.10 Y,
29079 -48.01 -40 -8.01 -74.69 -64.73 2.33 19.05 Y,
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG001212

LTE Band 48CA / 20MHz+20MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
7340 -53.82 -40 -13.82 -55.89 -63.27 1.90 11.36 H
7380 -44.96 -40 -4.96 -47.06 -54.33 1.93 11.29 H
11010 -56.48 -40 -16.48 -58.61 -64.75 2.65 10.91 H
11070 -54.99 -40 -14.99 -57.27 -63.35 2.62 10.98 H
14681 -44.74 -40 -4.74 -52.95 -53.42 2.90 11.58 H
14760 -52.57 -40 -12.57 -61.33 -61.48 2.92 11.83 H
18351 -54.33 -40 -14.33 -72.61 -70.41 1.85 17.93 H
18450 -54.08 -40 -14.08 -72.42 -70.11 1.88 17.91 H
22021 -51.20 -40 -11.20 -73.1 -68.00 2.09 18.89 H
22140 -52.26 -40 -12.26 -74.65 -69.04 2.06 18.84 H
25691 -51.33 -40 -11.33 -77.17 -68.30 2.07 19.04 H
25830 -50.71 -40 -10.71 -76.82 -67.78 2.00 19.07 H
29361 -48.44 -40 -8.44 -73.25 -65.46 2.20 19.22 H
29520 -45.02 -40 -5.02 -69.72 -62.19 2.14 19.31 H
Highest
7340 -54.04 -40 -14.04 -55.92 -63.49 1.90 11.36 \%
7380 -53.55 -40 -13.55 -55.48 -62.92 1.93 11.29 Y,
11010 -53.26 -40 -13.26 -55.22 -61.53 2.65 10.91 \Y,
11070 -53.47 -40 -13.47 -55.58 -61.83 2.62 10.98 \Y,
14681 -45.67 -40 -5.67 -52.36 -54.35 2.90 11.58 \%
14760 -55.12 -40 -15.12 -62.1 -64.03 2.92 11.83 Y,
18351 -55.57 -40 -15.57 -72.96 -71.65 1.85 17.93 \Y,
18450 -54.92 -40 -14.92 -72.39 -70.95 1.88 17.91 Y,
22021 -52.33 -40 -12.33 -74.22 -69.13 2.09 18.89 Y,
22140 -50.96 -40 -10.96 -73.36 -67.74 2.06 18.84 Y,
25691 -50.24 -40 -10.24 -77.31 -67.21 2.07 19.04 Y,
25830 -49.52 -40 -9.52 -76.78 -66.59 2.00 19.07 Y,
29361 -49.45 -40 -9.45 -75.85 -66.47 2.20 19.22 Y,
29520 -50.73 -40 -10.73 -77.05 -67.90 2.14 19.31 Y,
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG001212

<Sample 1>
LTE Band 48 / 20MHz / QPSK
. Over SPA S.G. TX Cable |TX Antenna .
Channel Frf&:in;y (5:;:) (Ialénr:) Limit Reading Power loss Gain Pol?glzva)tlon
(dB) (dBm) (dBm) (dB) (dBi)
7120 -55.91 -40 -15.91 -57.62 -65.83 1.78 11.71 H
10680 -52.84 -40 -12.84 -54.83 -61.26 2.48 10.90 H
14242 -42.00 -40 -2.00 -48.68 -50.76 2.87 11.62 H
21360 -52.46 -40 -12.46 -74.16 -69.20 1.96 18.70 H
24920 -52.60 -40 -12.60 -77.26 -68.70 2.07 18.17 H
28480 -49.93 -40 -9.93 -59.83 -67.22 2.30 19.59 H
Lowest
7120 -53.03 -40 -13.03 -54.37 -62.95 1.78 11.71 \%
10680 -49.37 -40 -9.37 -51.12 -57.79 2.48 10.90 \%
14242 -47.60 -40 -7.60 -53.93 -56.35 2.87 11.62 \%
21360 -51.31 -40 -11.31 -72.92 -68.05 1.96 18.70 \%
24920 -51.23 -40 -11.23 -77.07 -67.33 2.07 18.17 \%
28480 -47.88 -40 -7.88 -61.83 -65.17 2.30 19.59 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG001212

LTE Band 48CA / 20MHz+20MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
7120 -55.14 -40 -15.14 -56.85 -65.06 1.78 11.71 H
7160 -56.57 -40 -16.57 -58.43 -66.41 181 11.64 H
10680 -54.79 -40 -14.79 -56.78 -63.21 2.48 10.90 H
10740 -54.85 -40 -14.85 -56.85 -63.24 251 10.90 H
14242 -45.01 -40 -5.01 -51.69 -53.76 2.87 11.62 H
14321 -52.59 -40 -12.59 -59.35 -61.16 2.86 11.43 H
21363 -52.43 -40 -12.43 -74.13 -69.17 1.96 18.70 H
21474 -53.49 -40 -13.49 -74.89 -70.26 1.93 18.70 H
24915 -52.19 -40 -12.19 -76.85 -68.28 2.07 18.16 H
25059 -52.28 -40 -12.28 -77.03 -68.57 2.09 18.38 H
28478 -52.03 -40 -12.03 -61.9 -69.32 2.30 19.59 H
28633 -47.63 -40 -7.63 -73.07 -64.75 2.32 19.44 H
Lowest
7120 -56.25 -40 -16.25 -57.59 -66.17 1.78 11.71 \Y,
7160 -53.21 -40 -13.21 -54.75 -63.05 181 11.64 \Y,
10680 -50.44 -40 -10.44 -52.19 -58.86 2.48 10.90 Y,
10740 -50.05 -40 -10.05 -51.82 -58.44 251 10.90 Y,
14242 -48.49 -40 -8.49 -54.82 -57.24 2.87 11.62 \Y,
14321 -52.39 -40 -12.39 -58.63 -60.96 2.86 11.43 \Y,
21363 -52.22 -40 -12.22 -73.83 -68.96 1.96 18.70 Y,
21474 -53.98 -40 -13.98 -75.36 -70.75 1.93 18.70 \%
24915 -51.03 -40 -11.03 -76.87 -67.12 2.07 18.16 Y,
25059 -51.27 -40 -11.27 -77.19 -67.56 2.09 18.38 Y,
28478 -47.34 -40 -7.34 -61.52 -64.63 2.30 19.59 \Y,
28633 -42.91 -40 -2.91 -70.16 -60.03 2.32 19.44 Y,
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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